
Instruction manual
GLASS TOP



CONTENTS

1

2

4

Safety and care advice

Components 

Assembly instructions





1

2
17

4

5

3

6

7

8
9

10 11

15
16

x 3 PCS

PANEL LIST

1 3-Seater Seating                           x1 10 Stool Side Panel                                       x6

2 3-Seater Side Panel                      x1 11 Stool Leg                                                  x6

6 Corner Armrest                              x1  15 Back Cushion                                           x7

7 3-Seater Armrest                           x1 16 Seat Cushion                                           x2

8 Corner Side Panel                         x1 17 Stool Cushion                                          x3

3 3-Seater Backrest                         x1 Table Top Panel                                       x112

4 Corner Seating                              x1 Table Leg                                                 x213

5 Corner Backrest                            x1 Table Shelf Panel                                     x114

9 Stool Top Panel                             x3 Glass Top                                                 x118

 18

12

13 13
14



A

B

C 

E 

M6 x 35mm Screw x 22

M8x15mm  Screw x 8

F 

G1 

M6 Washer x 65

I

Screw x 16

H

Plastic Clip x 2

D

Screw x 8

J

M6 x 30mm Screw x 40

M6 x 65mm Screw x 1

M6 x 100mm Screw x 2

Ratchet wrench x 1

G2

    M8 Washer x 8



Please note, when building this product, screw threads should not be fully 
tightened until all parts are in place. Only once all parts are assembled, 
should they be fully tightened

4

ASSEMBLY INSTRUCTIONS

Step 1

Step 2

BG1

G1+E

E+G1

E+G1

E+G1

G1 + B

E + G1

M6 x 35mm

M6 x 100mm

E 

G1

A

E

1

3

G1 3

1

3

71

3

M6 x 35mm 

A

E

1

8

B 1

G1 9

M6 x 35mm 

M6 x 100mm 

2

M6    

M6    



ASSEMBLY INSTRUCTIONS

Step 3

Step 4

5

15

16

I

1

3

2

7

I 4

7



ASSEMBLY INSTRUCTIONS
Step 5

Step 6

M6 x 35mm

E + G1

E 

G1

A 1

 3

G1  3

4

5

6

E
M6 x 35mm 

4

5

86

5

4

G1 + E E + G1

C         G1

C + G1

G1     B
M6 x 65mm

M6 x 100mm

A 1

 8

B 1

C 1E

M6 x 100mm 

M6 x 65mm M6 x 35mm 

G1 10

6

M6 

M6 



15

16

7

ASSEMBLY INSTRUCTIONS

Step 7

Step 8

I 

I

6

8

86

4

5

4



8

ASSEMBLY INSTRUCTIONS
Step 9

Step 10

M6 x 30mm D

G1

D + G1

A

6

G1 6

D

1

M6 x 30mm 

11

9

11
11

9

D + G1
D

G1

A

6

G1 6

D

1

M6 x 30mm 

X3

X3

M6 x 30mm

M6 

M6 



D + G1

D + G1 

9

ASSEMBLY INSTRUCTIONS

Step 11

Step 12

D

G1

J

9

11

11

10

10
M6 x 30mm

X3

X3

A

24

G1 24

D

1

M6 x 30mm 

J 12

D + G1 

11

11

10

10

D + G1 

M6 



10

ASSEMBLY INSTRUCTIONS
Step 13

Step 14

F + G2

G2  4

F 4

M8 x 15mm

F
G2

17

M8 x 15mm 

13

12

M8 

 A 1



13

M6 x 30mm
D G1

11

ASSEMBLY INSTRUCTIONS

Step 15

Step 16

G1 + D 2

D

G1

2M6 x 30mm 

M6 

A 1

M8 x 15mm

F
G2

4

F

G2

4M8 x 15mm 

M8

A 1

13

12

13

F + G2

13

12

1314



12

ASSEMBLY INSTRUCTIONS
Step 17

Step 18

D +G1

J

M6 x 30mm

12

18

12

13 13
14

J 418

2

D

G1

2M6 x 30mm 

D  G1

13

M6 

A 1

13

12

1314



13

ASSEMBLY INSTRUCTIONS
Step 19 H 2

H

H



ASSEMBLY INSTRUCTIONS

Congratulations! Now you have finished assembling the product. 

14




